Search Results

Fuel
DIESEL
Fuel Delivery
-
ASP.
-
Eng. VIN
-
Eng. Desg.
ISX 11.9
Filters
Showing parts 1 to 8 out of 8.

2001-1738

All Aluminum Unit, For Plastic/Aluminum, See 2001-1738P; 35-3/4 in. x 38-3/4 in. x 2-1/4 in. Core; Inlet 2-1/2 in.; Outlet 2-1/2 in.; w/ TOC (Transmission Oil Cooler) 11-7/8 in. Engine Side; Inlet 4-1/16 in. From Top Right Corner; Outlet 7-3/8 in. From Bottom Left Corner; No Frame Included; OEM Frame Must Be Reused.

Part Specifications

Core Material
Aluminum
Tank Material
Aluminum
Type
Downflow
Row
2
Height
35-3/4 In.
Width
38-3/4 In.
Thickness
2-3/16 In.
Inlet
2-1/2 In.
Outlet
2-1/2 In.
TOC
12 In. Fan Side
Radiator frames included
No
Kit
3x Instruction Sheets; 4x Hex Screws(3/8-16x1); 16x Hex Screws(M6x1-16mm); 16x Clip Nuts; 16x Washers; 2x Clevis Pins; 2x Clevis Clips; 1x Elbow Fitting(1/4-18 NPT); 1x Spill-Proof Fitting(Esoc)
Comments
For Platic/Aluminum Construction. See: 2001-1738P
Pop. Code
A
HD Radiator
2001-1738

2001-1738P

Aluminum Core with Plastic Tanks, For All Aluminum Unit, See 2001-1738; 35-3/4 in. x 38-3/4 in. x 2-1/4 in. Core; Inlet 2-1/2 in.; Outlet 2-1/2 in.; w/ TOC (Transmission Oil Cooler) 11-7/8 in. Engine Side; Inlet 4-1/16 in. From Top Right Corner; Outlet 7-3/8 in. From Bottom Left Corner; No Frame Included; OEM Frame Must Be Reused.

Part Specifications

Core Material
Aluminum
Tank Material
Plastic
Type
Downflow
Row
2
Height
35-3/4 In.
Width
38-1/2 In.
Thickness
2-3/16 In.
Inlet
2-1/2 In.
Outlet
2-1/2 In.
TOC
12 In. Fan Side
Radiator frames included
No
Kit
4x Bolts; 16x U-Clips; 4x Nuts; 12x Grommets
Comments
For All Aluminum Construction, See: 2001-1738
Pop. Code
N
HD Radiator
2001-1738P

2001-1755

35-3/4 in. x 38-1/2 in. x 2-1/4 in. Core; Outlet 2-1/2 in.; Inlet 2-1/2 in.; w/ TOC (Transmission Oil Cooler) 11-7/8 in. Engine Side; Inlet and Outlet on the Same Side

Part Specifications

Core Material
Aluminum
Tank Material
Aluminum
Type
Downflow
Row
2
Height
35-3/4 In.
Width
38-3/4 In.
Thickness
2-3/16 In.
Inlet
2-1/2 In.
Outlet
2-1/2 In.
TOC
12 In. Fan Side
Radiator frames included
No
Kit
1x Instruction Sheet; 4x Bolts(3/8-16); 2x Clevis Pins; 16x Clip Nuts; 16x Bolts(M6); 16x Washers(5/16" I.D); 1x Vent Elbow(1/4-18 NPT)
Pop. Code
C
HD Radiator
2001-1755

2001-1764P

Outlet 2-1/2 in. Lower Right Side; 42-1/8 in. x 41-5/8 in. x 2-3/16 in. Core; Inlet 2-3/16 in Upper Right Side.

Part Specifications

Core Material
Aluminum
Tank Material
Plastic
Type
Downflow
Row
2
Height
42 In.
Width
41-5/8 In.
Thickness
2-3/16 In.
Inlet
2-1/2 In.
Outlet
2-1/2 In.
TOC
12 In. Engine side
Radiator frames included
No
Kit
12x U-Clips(1/4-20); 12x Lock Nuts(M10x1.5); 14x Bolts(M10x1.5); 12x Bolts(M6x1); 1x Adaptor(9/16-18); 2x 90ø Connectors; 1x Connector(3/4-16); 9x Rubber Bushings
Pop. Code
N
HD Radiator
2001-1764P

4401-1727

35-3/8 in. x 25-7/8 in. x 2-7/16 in. ; 4 in. Inlet / 4 in. Outlet; w/ Second Design Condenser Mounting Points

Part Specifications

Application
Freightliner; Western Star
Type
Tube & Fin
Height
35-3/8 In.
Width
25-7/8 In.
Thickness
2-15/16 In.
Inlet
4 In.
Outlet
4 In.
Pop. Code
A
Charge Air Cooler
4401-1727

4401-1730

38-1/2 in. x 25-7/8 in. x 2-1/2 in. Core; 4 in. Inlet / 4 in. Outlet

Part Specifications

Application
Freightliner Bus Chassis; Western Star
Type
Tube & Fin
Height
38-5/16 In.
Width
25-7/8 In.
Thickness
3 In.
Inlet
4 In.
Outlet
4 In.
Pop. Code
A
Charge Air Cooler
4401-1730

7-9070

without Receiver Drier; with 33.6875in x 21.5625in x 0.625in Core; 38in Between Centers of Mounting Holes on Longest Side; Inlet Fitting Block Style / Outlet Fitting Block Style

Part Specifications

Type
Parallel Flow
Height
33-11/16 In.
Width
21-9/16 In.
Thickness
5/8 In.
Inlet Type
Block Fitting
Outlet Type
Block Fitting
Pop. Code
A
Heavy duty condenser
7-9070

CMP05A

EPA 17; Replaces OE Part Number(s) 3679945, 3680530, 3680531, 3687414, 3690567, 49552540, 49552541; Gasket And/Or Sealant Not Included; Failure to use the vehicle OEM approved sealing method will void the warranty; Position: Front Sump; Qty Req.: 1

Part Specifications

Material
Cold Rolled Steel (EDDQ)
Height
11.875 in.
Drain Plug Thread
M27 X 2
Liter
44
Comments
Replaces OE Part Number(s) 3679945, 3680530, 3680531, 3687414, 3690567, 49552540, 49552541
Pop. Code
C
Oil Pan
CMP05A